g
HRLRE
Wall Mount

PC301

LHAEERARE-V2

H A5 F5-V2
Installation Instruction-V2



EHamE: | BT BEayE R EHAHE
EHaRsS | BU4RS BAME Mg EHhaBE
Part No. | Sub-part No. |Sub-part Qty. Description Part Qty.
i A
1 1 %ﬂ?%éﬂ 1
rm Set
NiA WERER
2 1 SRR LR 1

Wall Mount Set

Pl




=
24

™

‘DA
DRS

Part No.

B HHm e

BiRS

Sub-part
No.

BayE

BaME

Sub-part
Qty.

by
p:0kiy

Description

EHhaBE
2HENE
Part Qty.

A-A

M4 x 15mm &%
M4 x 15mm 822
M4 x 15mm Philips Screw

A-B

M4 x 30mm 1Rk
M4 x 30mm 1842
M4 x 30mm Philips Screw

A-C

M5 x 15mm 1R
M5 x 15mm 822
M5 x 15mm Philips Screw

A-D

M5 x 30mm BZ#%
M5 x 30mm #F2£
M5 x 30mm Philips Screw

A-E

5mm BRBEE
5mm BERlE
5mm Spacer

10mm BB #H
10mm R 5
10mm Spacer

OONY\S

B-1

3JAAIRT
IFRARF
3mm Allen Wrench

RERF
HEIRF
Adjustable Wrench

C-1

C-A

REIRH (8mm x 65mm)
KRR (8mm x 65mm)
Lag Bolt (8mm x 65mm)

C-B

FHEET (8.5 x F18 x 1.5T)
FE4F (8.5 x @18 x 1.5T)
Steel Washer (8.5 x @18 x 1.5T)

C-2

C-C

10DEER (@8 mm x @10 mm)
10DEEfR (@8 mm x @10 mm)
10D Anchor (88 mm x @10 mm)

D-1

D-A

M6 x 5mm it {844
M6 x 5mm ik {FiR22
M6 x 5mm Socket Set Screw

BEEIENE
HEEFEHE
Adjustable Arm Sleeve

@(«(«@%E\ © g i

P2




SH— A DARMBEKFFB() . ASEBRS BEASKEENBET,
(REMLENVESATLREATHE , FABBRL JRMBRERREEARR)

SBW—  BAIFA2BLBERFZI(1) . ASERB L BHATENREHREE.
(A ENRBENVESAFLRERTHEE , FIAERR R IBLBFNEREREARK)
Step 1 : Use A-1 or A-2 screws for the arm set, and use A-3 5mm or 10mm spacers

between the arm set and the monitor. (Due to the depth of the VESA hole may
be various, please select the suitable spacers and screws.)

FaraRs A
Monitor VESA holes @fﬁ%ﬁj{%ﬁ i)
(Selective based on the monitor holes)
—_
T _ = -
\ ~
». .\ -~
—— _ - =]

/

ERER EHEA-3

ﬁ'ﬁ_ﬂﬁ% g%&&#ﬁﬁﬁ X=)

Monitor =43
(uﬁﬂﬁﬁﬁﬁ A)
Part No. A-3

(Selective based on the monitor holes)

P3



SR .
FB|=
Step 2 :

HR=
D REEEE FA91E S D 3/8" (10 mm) k4l sk 86 FLL960mmiR.
: Drill @ 3/8" (10 mm) holes about the depth of 60mm on the wall.

. EASC-CRABERIBEHILA.
| ENC-CRAMBER 7L,

: Insert C-C anchors into the holes.

S]=
Step 3

R
HBRI
Step 4

SBA
SRA .

Step 5

H6(2) MABREEGE L , AEARET - BREA TR, (FLBE152mm)

() MTHBRENAEL , RETHEL LEAMKHEAIES. (LIE152mm)

Mark the holes of the wall mount set on the concrete wall. (Hole distance: 152mm)

HAREE FRYFCAR RO 3/8" (10 mm)Jk e & FR i A 4960mmiR

B##SC-AMKEZFIBC-B, (2) BHAZC-CAER.
BEFC-AKEZICB, (2) BHAZEC-CARER.
Screw the wall mount set on the wall by C-A bolts and C-B washers.

X BERERAREERIMAG 7/32" (5 mm)#EEEAHI60mmR , C-CTEMEA,
X BERETAERNAD 7/32" (5 mm)Ey L5 A.4960mmiR , C-CFEEMA.
X Install (2) on wood walll.

Drill @ 7/32" (5 mm) holes about the depth of 60mm on the wall.
There is no need to use C-C.

152

i B
15 BE
Wall

P4



SBA  BRD-BKEEAZ() ARIIK, CEEERHROSM@)
SBA  BED-BKEEAZ(Y) AWIK, CEEERROLMH)

Step 6 : Install D-B sleeve into the hole of the arm set. (Note the sleeve gap location)

S8t Beg(1) BEEAZ(2) ER%AD-ARRATR,
sht  B8ER0) BAEAZ(2) ENEAD-AMRERM.

Step 7 : Inset the arm set into the wall mount set, and tighten the arm set by D-A screw.

D-A

SER UL O BED-AL R
AR R O FEED-AN L
The gap should be on the

D-B opposite side to D-A clip.

P5



Remark :

FmARTEREARSESFEAB-BER BEFER"

ERFA'H'ATORAR K BREFE'L'AFERAE,

After the installation, please use B-B wrench to adjust

the spring adjusting block based on the weight of the monitor.
“H” is provided for the heavy monitor and “L” is provided for the light monitor.

TR

2
R
Spring adjusting block

P6



Assembly completed

P7



X FENMEMENELERERRABEMAELIE
X FENREEQRNHERFRFEAEMALER
X The distance of the arm stretch is depending on
the spring tension adjusted for different weights of monitors.

580~595+5 mm

N <[4.1+815] >
104+8 mm - o

( [22.8~23.4+0.2] )

[11~12.6+0.2]
280~320+ 5mm

( [24.8~25.2+0.2] )
630~640+5 mm

( [26.8+0.1] )
680 £2mm




BES2T7
RE=27
Monitors27”

3.8~8.1kg

[3.9]
100mm

[3.0]
75mm

1

[3.0]
75mm
[3.9]
100mm

VESA

P9



X UTABN-RYAEELAEE HERAESEERZENEEM
X UTHAEU-BRFEARBNELE  SGRAEECRERZENFEREM
X Below angles are estimated for general monitors.

Actual angles would depend on the monitor in use.

il

¥

360°

P10



	封面
	工程視圖117

	P1
	工程視圖118
	工程視圖119

	P2
	工程視圖13
	工程視圖14
	工程視圖17
	工程視圖20
	工程視圖24
	工程視圖27
	工程視圖28
	工程視圖30
	工程視圖39
	工程視圖114
	工程視圖120
	工程視圖121
	工程視圖122

	P3
	工程視圖123

	P4
	工程視圖124

	P5
	工程視圖128
	工程視圖129
	細部放大圖 O (1 : 4)
	工程視圖132

	P6
	工程視圖81
	工程視圖82
	細部放大圖 J (1 : 5)
	細部放大圖 K (1 : 1)

	P7
	P8
	工程視圖134

	P9
	工程視圖101
	工程視圖135

	P10
	工程視圖112
	工程視圖115
	工程視圖116
	工程視圖138


